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Nitro Weight Stack
S3LP

COMP# COMPONENT DESCRIPTION

A.......02-6058......1/2-13 X 3/4 SET SCREW
B.......02-9190......SCREW 1/4-20 X 3/4 FLANGE BUTTON HEAD
C.......04-5070......RUBBER WEIGHT STACK WASHER
D.......05-4020......BOTTOM WEIGHT BUSHING
E.......05-4037......MOLDED TOP WEIGHT SLEEVE W/BUSHING
F .......06-2005......CHAIN LINK #100 CONNECTING LINK
G.......06-7064......COIL SUPER 6"
H.......06-8150......1 1/4" EXTERNAL SNAP RING
I ........06-8186......1 1/4' NEOPRENE O-RING
J........07-4000......NYLINER PLASTIC BUSHING
K.......07-8298......PIN WEIGHT SEL W/MAGNET 4 3/4" L. YELLOW
L .......09-3068......7/16 BLACK HOLE PLUG
M ......09-3077......5/16 BLACK HOLE PLUG
N.......09-6135......BELT ROLLER
O.......09-8018......GUIDE ROD BUSHINGS (SANTOPRENE)
P .......12-1102......DECAL WARNING 4 3/4"
Q.......12-1276......WEIGHT STACK DECAL 20-480 lbs & kgs (20 lb. INCR)
R.......17-4116......WEIGHT STACK PIN 24 HOLE, (powder paint)
S .......17-2081......1 X 6 X 12.16 TOP WEIGHT STEEL 20 lbs.
T .......17-2095......1 X 6 X 12.16 BOTTOM WEIGHT STEEL 20 lbs. (22)
U.......17-2175......1 X 6 X 12.16 SECOND WEIGHT STEEL 20 lbs
V .......17-1465......GUIDE RODS 58" LONG

COMP# COMPONENT DESCRIPTION

AA.....01-1282......BOLT HH5 1/2 X 1 1/2
BB.....01-4048......BOLT 3/8 X 1/2 BUTTON HEAD BLACK
CC ....02-9046......1/4 X 1/2 PAN HD TYPE "F" SCREW BLACK
DD ....02-4157......10-32 X 2 1/4 ALLELN CAP SCREW BLACK
EE.....03-5107......10-32 THICK LOCKING NUT BLACK
FF.....03-9070......1/2-13 THIN JAM NUT
GG....06-7061......NITRO ADD-ON TETHER 1 1/2" LONG
HH ....07-8046......ADD-ON WEIGHT SELECTOR PIN & KNOB (YELLOW)
II .......07-9400......ADD-ON WEIGHT BRACKET
JJ......07-9398......WEIGHT STACK SHIELD 16 1/4"
KK.....09-9380......ADD-ON WEIGHT BUSHING
LL .....09-9382......LONG MOLDED STACK PIN
MM ...12-1295......DECAL 5-15 lb NITRO ADD-ON
NN ....17-6025......TETHERED 5 lb ADD-ON WEIGHT
OO....17-6026......BOTTOM 5 lb ADD-ON WEIGHT
PP.....LK624 ........GUIDE ROD 1 1/4 SQ X 54 5/16" ASSEMBLY
QQ....48-1095......3M SAFETY WALK TREAD 3" WIDE (BLACK) .25 ft
RR ....12-1102......DECAL WARNING 4 3/4"
SS.....01-4030......WHIZ FLANGE BOLT 1/4-20 X 1
TT .....04-5214......1/2 INTERNAL LOC WASHER
UU ....07-7010......1/4 X 1 ROLL PIN
vv......19-1341......1/4 X 3 X 6 1/2 WEIGHT STACK SUPPORT PLATE
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SERIAL #_____________________________

through ______________________________

S3LP LEG PRESS
COMP# COMPONENT DESCRIPTION

1 .......AB600 ........ADJUSTABLE BACK ASSEMBLY
2 .......AB601 ........ADJUSTABLE BACK ASSEMBLY
3 .......BF602 ........BACK FRAME TALL ASSEMBLY
4 .......LK605 ........DRIVE LINK ASSEMBLY
5 .......LK606 ........LEG PRESS GUIDE LINK ASSEMBLY
6 .......LK607 ........LEG PRESS CAM ASSEMBLY
7 .......LK611 ........SEAT ADJUST LEVER ASSEMBLY
8 .......LK631 ........BELT CLAMP
9 .......MA615 .......LEG PRESS FOOT PLATE ASSEMBLY
10 .....SB600 ........LEG PRESS SEAT BACK ASSEMBLY
11 .....SE605 ........LEG PRESS SEAT ASSEMBLY
12 .....SF606 ........LEG PRESS SEAT FRAME ASSEMBLY
13 .....SF608 ........SLIDE TUBE ASSEMBLY
14 .....01-0011......1/2 X 3  HH5 BOLT
15 .....01-0015......7/16-14 x 6-1/2L BOLT
16 .....01-1090......BOLT HH5  3/8 X 1-1/4
16A...02-9250......BOLT 3/8 X 2 1/4
17 .....01-1261......BOLT HH5 1/2 X 1
18 .....01-1271......BOLT HH5 1/2 X 1 1/4
19 .....01-1321......BOLT HH5 1/2 X 2 1/2
20 .....01-1351......BOLT HH5 1/2 X 3 1/4
21 .....01-1550......BOLT HH5  3/8 X 3
22 .....01-1552......BOLT HH5 3/8 X 4
23 .....01-1564......1/2 X 4 1/2 HH5 BOLT
24 .....01-4035......WHIZ FLANGE BOLT 1/4-20 X 1-1/4
25 .....01-4038......BOLT 1/2 X 2 1/2   BUTTON HEAD BLACK
26 .....01-4040......BOLT  1/2 X 1-1/4  BUTTON HEAD  BLACK

COMP# COMPONENT DESCRIPTION

27 .....01-4041......BOLT  1/2 X 1-1/2  BUTTON HEAD  BLACK
28 .....01-4045......BOLT  1/2 X 4  BUTTON HEAD  BLACK
29 .....02-2077......SCREW 1/2 X 1 AFH BLACK
30 .....02-4170......10-32 X 1/8 SET SCREW IN BEARINGS (NOT SHOWN)
34 .....03-2040......Nut, 7/16 NTE
35 .....03-4040......1/4-20 THREADED INSERT  AVK#ALS4-420-165   (5/8" LONG)
35A...03-4040......1/4-20 THREADED INSERT “SHORT”
35B...03-4290......NUT 1/4-20 FLANG LOCK
36 .....03-4142......NUT JAM  5/16 BLACK
37 .....03-5103......NUT, 3/8 HEX
38 .....03-9075......1/2-13 THIN LOCKING JAM NUT  BLACK
39 .....04-3030......Washer, 7/16 int Lock
40 .....04-3020......3/8 INT LOK WASHER
41 .....04-5214......1/2 INT LOK WASHER
42 .....07-4005......1" FLANGE BEARINGS, (PLASTIC)
43 .....07-5065......203 PP BEARINGS 17MM
45 .....07-8291......PIN SELECTOR 1/2 DIA X 7 9/16 L ZINC PLATED
46 .....07-8359......7/8 DIA ALUM  .516 ID X .985 L  PULLEY BUSHING
47 .....07-8363......PULLY BUSHING 7/8 OD X .516 ID X .813 L
48 .....07-8983......END STRAP CLAMP  3/8 x 1 1/2 HRF L 2-1/4"
38A ...03-1055......1/2-13 NYLON LOCK NUT
49 .....07-9170......5/16 X 10mm BALL STUD
50 .....07-9276......END SLIDES
51 .....07-9277......TUBE PLUG / SLIDE
52 .....07-9379......1/4 X 1 1/4 X 1 1/4 ANGE STOP  7 3/8" LONG
52A...07-9889......SHEETMETAL S3LP, S3SPO
53 .....07-9420......PIVOT SPACER  3/4 X 11 GA TUBE   1 63/64" LONG
54 .....07-9421......PIVOT SPACER  3/4 X 11 GA TUBE 2 63/64"  LONG
55 .....08-2056......MOLDED MA SHAFT SPACERS
56 .....09-1006......GRIP HAND 1 X 4 1/2 OPEN END
57 .....09-1021......HAND GRIP 1-1/8 X 5" YELLOW CLOSED END  (ADJ. HANDLE)
58 .....09-1047......GRIP RING 1.030 ID ALUMINUM   (FOR 1" DIA BAR)
59 .....09-8048......GRIP CAP 1.030 ID ALUMINUM    (FOR 1" DIA BAR)
60 .....09-2070......2" SQ. X 11 GA. HOLE PLUG
60A...09-2090......2 X 3 HOLE PLUG
61 .....09-3055......2 X 4 FRAME PLUG
62 .....09-5030......FOOTPAD MOLDED ROUND
63 .....09-5045......FOOTPAD  RECT (NEW)
64 .....09-8000......BELT CLAMPING FERRULE
65 .....09-8146......SELECTOR PIN TIP
66 .....09-8135......YELLOW T-KNOB
67 .....09-8327......PULLEY 3" DIA
68 .....09-8329......PULLEY 3" DIA X 1-1/4 WIDE
69 .....09-8330......PULLEY 4" DIA
70 .....10-3070......SPRING FL   .042 X 1/2 OD X 4
71 .....10-4020......DAMPER, 480mm STROKE X 575mm X 1055mm
72 .....12-1004......DECAL SEAT 1" INCREMENTS 10 TOP-1 BOTTOM BLACK
73 .....12-1026......KEEP HANDS AWAY   (YELLOW)
74 .....12-1080......INSPECTION STICKER DECAL
75 .....12-1298......LEG PRESS SEAT DECAL
76 .....12-5520......PLACARD LP2000  (FRONT)
77 .....12-5152......NEW "NAUTILUS" NAMEPLATE
78 .....12-5507......PLACARD BF608 (BACK)
79 .....14-6087......MOLDED URETHANE FOOTBOARD
81 .....19-1015......2" SQ SERIES 170 DUAL LOC
82 .....19-1235......NYLON SEAT ROLLERS
83 .....19-1291......DECAL SERIAL # BAR CODE
85 .....19-1575......1" PILLOW BLOCK BEARINGS
86 .....19-4925......PARTS DIAGRAM  LEG PRESS 2000
87 .....24-6030......KEVLAR BELT 1"   (110")
88 .....24-6040......KEVLAR BELT 1-1/4"   (62")
89 .....45-1052......IGUS 3/4 ID X 7/8 OD X 3/4  L
90 .....UP726........SLIPCOVER DEBOSSED
91 .....UP8982......PAD SEAT
92 .....UP9931......PAD BACK
93 .....07-8982......END STRAP CLAMP
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